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_ : CUSTOMER SHIP 10 CUSTOMER BILLTO GRADE SHADE / SIZE
GQ G ERDAU ACARREDS DEACERO SADECY  ACEROMEX GRUPO INDUSTRIALSA | P92572:50 . Wide Flange Beam /24 X 104#/ 610 X 155
: i 12 701 94 ZVP
. TULTTTLAN DE MARIANG ESCOMEX COL LINDA VISTA 103 LENGTH WEIGHT HEAT / BATCH
US-ML-PETERSBURG 54940 GUADALUPE,NL 67130 40'00" £30LB 60105625/02
25801 HOFHEIMER WAY México = Mexico | =
ETERSBURG, VA 23803 SALES ORDER CUSTOMER MATERIAL N° SPECIFICATION / DATE or REVISION
k A R3B VA 23803 457652/000170 ASTHASTAMA?
U . ADIASIM-T
CUSTOMER PURCHASE ORDER NUMBER 1 BEL OF LADING DATE ASTM AGAGM-11
4500084806 1330-0000025541 01.09.2013
CHEMICAL COMPOSITION
[ Mp F 5 5 Co I Cr Mo S v Ny Al
% % % & % % % % % % % % %
O.Q 132 .1 0.041 .21 630 0.13 213 5.023 0.035 .803 0.017 10ix]
CHEMICAL COMPOSETION
CEguas
_ o3
MECHANICAL PROFERTIES
¥S5 Urs ¥5 urs GIL GiL
KSI RSl MPa 4P Inch min
589 73 329 492 8,000 009 .
a8 Its 378 494 8.000 200.0
MECHANICAL PROPERTIES
Efong, YiT
% %
2540 0,770
F1.60 0.763
COMMENTS / NOTES

The above figures are cortified chericat and physical sest reeords o5 contained in the penmasnent records of comipany. This matedal, incladiog the hillets, was melted and imaoulzctured in
the USA, CMTR complies with EN 10204 3.1,

. (hothony
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a.é-_ N V( QUALITY ASSURARCE MGR



